

The status and progress of first-line treatment against *Helicobacter pylori* infection: a review

Caiqi Liu, Yuan Wang^{ID}, Jiaqi Shi, Chunhui Zhang, Jianhua Nie, Shun Li and Tongsen Zheng

Ther Adv Gastroenterol

2021, Vol. 14: 1–12

DOI: 10.1177/
1756284821989177

© The Author(s), 2021.
Article reuse guidelines:
[sagepub.com/journals-](https://sagepub.com/journals-permissions)
permissions

Abstract: *Helicobacter pylori* (HP) is a major causative agent of chronic gastritis and peptic ulcer. HP is also engaged in the development of gastric cancer and gastric mucosa-associated lymphoid tissue lymphoma. It is an important pathogenic factor in various other systemic diseases, such as vitamin B12 deficiency, iron deficiency, and idiopathic thrombocytopenia. The current consensus is that unless there is a special reason, eradication therapy should be implemented whenever HP infection is found, and it is ideally successful the first time. International guidelines recommend that under certain conditions, treatment should be personalized based on drug susceptibility testing. However, drug susceptibility testing is often not available because it is expensive, time-consuming, and difficult to obtain living tissue. Each region has separately formulated guidelines or consensus on empirical therapy. Owing to an increasing drug resistance rate in various places, the eradication rate of proton pump inhibitor (PPI) triple therapy and sequential therapy has been affected. These regimens are rarely used; the PPI triple especially has been abandoned in most areas. Currently, radical treatment regimens for HP involve bismuth-containing quadruple therapy and concomitant therapy. However, quadruple therapy has its own limitations, such as complex drug administration. To improve the effectiveness, safety, and compliance, many clinical studies have proposed useful modified regimens, which mainly include the modified bismuth-containing quadruple regimen, high-dose dual therapy, and vonoprazan-containing regimens. Studies have shown that these emerging regimens have acceptable eradication rates and safety, and are expected to become first-line treatments in empirical therapy. However, the problem of decline in the eradication rate caused by drug resistance has not been fundamentally solved. This review not only summarizes the effectiveness of mainstream regimens in the first-line treatment of HP infection with the currently increasing antibiotic resistance rates, but also summarizes the effectiveness and safety of various emerging treatment regimens.

Keywords: drug resistance, first-line therapy, *Helicobacter pylori*, quadruple therapy, triple therapy, vonoprazan

Received: 15 July 2020; revised manuscript accepted: 30 December 2020.

Introduction

Helicobacter pylori (HP) is a Gram-negative bacterium that lives in the stomach of more than half of the world's population.¹ HP is an important pathogenic factor in stomach-related diseases, such as gastritis, peptic ulcer, gastric cancer, and mucosa-associated lymphoid tissue lymphoma, and various systemic diseases, such as vitamin

B12 deficiency, iron deficiency, and idiopathic thrombocytopenia.² The current consensus is that unless there is a special reason, eradication therapy should be implemented whenever HP infection is found, and it is ideally successful the first time. Immediate success could avoid repeated treatment and testing and reduce costs, anxiety, and negative effects on other intestinal

Correspondence to:
Tongsen Zheng
Department of
Gastrointestinal Medical
Oncology, Harbin Medical
University Cancer
Hospital; Key Laboratories
of Molecular Oncology of
Heilongjiang Province,
No.150 Haping Road,
Nangang District, Harbin,
China.
zhengtongsen@hrbmu.edu.cn

Caiqi Liu
Yuan Wang
Jiaqi Shi
Chunhui Zhang
Jianhua Nie
Shun Li
Harbin Medical University,
Harbin, China



microflora.³ However, as the resistance rate of HP to clarithromycin, metronidazole, and levofloxacin continues to increase, decreasing the eradication rate, the effectiveness of mainstream regimens recommended by some guidelines may no longer be satisfactory.^{4,5} This review presents the current status of classical HP first-line treatment worldwide and the emergence of effective and safe treatment options that may become first-line treatment.

Treatment guided by drug sensitivity

International guidelines recommend that the first treatment for HP infection should be successful.^{6–8} Therefore, personalized treatment programs tailored to patients according to drug sensitivity tests are the preferred choice, which can not only provide a satisfactory eradication rate but also prevent the misuse of antibiotics to avoid further increases in global antibiotic resistance.^{9,10} In a prospective study in Korea, the agar-dilution method was used to determine the minimum inhibitory concentration to select the treatment regimen. The study showed that a reliable and excellent eradication rate [intention-to-treat (ITT) analysis, 93.1%; per-protocol (PP) analysis, 100%] could be achieved even in areas with high drug resistance.¹¹ An open controlled trial, also from Korea, compared the safety and efficacy of customized (TR) eradication strategies based on 23s ribosomal RNA point mutations with empirical bismuth-containing quadruple therapy (BCQT), and concluded that TR strategies had fewer related complications (12.0% versus 43.0%; $p < 0.001$).¹²

However, considering the cost, difficulty, and availability of drug sensitivity tests, personalized treatment is difficult to implement, so in practice, first-line treatment is often dominated by empirical treatment. In first-line empirical therapy, the guidelines unanimously recommend the use of BCQT, while concomitant therapy (CT) can also be used in areas where bismuth is not available or where clarithromycin is resistant. The use of PPI-based triple therapy is strictly restricted and can only be used in areas with low drug resistance, so that it cannot be used in most areas. There is no consensus on the use of other first-line treatments, such as sequential therapy (ST) and hybrid therapy (HT), in the guidelines developed by expert groups in Europe, Canada, and the USA for the treatment of HP infection.

Clinicians should consider not only the history of drug contact and the prevalence of local drug resistance but also the history of allergy, compliance, cost, availability, and adverse reactions. The effectiveness of the regimen is influenced by all the above factors. Therefore, the best regimen for first-line empirical therapy has not been determined.

Empirical treatment

PPI triple therapy

PPI triple therapy refers to the use of PPI and two antibiotics against HP infection for 7–14 days. The antibiotics used are generally amoxicillin, clarithromycin, metronidazole, and levofloxacin. On the one hand, triple therapy with sufficient treatment duration is still effective in a few areas with low drug resistance; on the other hand, a new antibiotic is used in the first-line treatment of HP in order to improve eradication rates, which are reduced by increasing antibiotic resistance.

In the past few decades, clarithromycin-containing triple therapy [with PPI, ampicillin, and clarithromycin (PAC)] has been the mainstream regimen in the first-line treatment of HP infection. A systematic review and meta-analysis showed that in 7722 patients, the optimal PAC treatment duration was 14 days.¹³ The eradication rate of PAC after 14 days was higher than that after 7 days (81.9% versus 72.9%). In another study, the eradication rate of PAC after 10 days was only slightly higher than that after 7 days (79.9% versus 75.7%).⁸ A meta-analysis of 3715 people in Turkey showed that regardless of whether the treatment lasted for 7 days or 14 days, the eradication rate was extremely low (<60%), which may be due to high clarithromycin resistance in the region.¹⁴ This is also the current situation of using clarithromycin-based triple therapy to eradicate HP in most areas; this regimen can no longer meet the criteria for effective eradication. Since the introduction of PPI-based triple therapy in 1990, the eradication rate in first-line treatment has dropped from 90% to less than 70–80%.¹⁵ Resistance to clarithromycin has come to be an independent factor in HP eradication.¹⁶ Therefore, international guidelines recommend that only in areas with low clarithromycin resistance (<15%), can PAC be used as first-line treatment for HP if duration is extended to 14 days.^{6–8} However, in a meta-analysis of 27 randomized

controlled trials (RCTs) where 4825 patients were grouped on the basis of resistance to metronidazole and clarithromycin, the results showed that even in the clarithromycin-sensitive group, the PAC regimen did not meet the criteria for successful eradication (80%).¹⁷ This may be explained by the fact that most of the included RCTs were performed with PAC regimens that lasted only 7 days.

Some studies have shown that the global eradication rate of the PPI/amoxicillin/metronidazole (PAM) regimen is comparable with that of the PAC regimen. In recent years, PAM has shown better efficacy, especially in people over 60 years of age. In areas where metronidazole resistance is low and clarithromycin resistance is high, the PAM regimen can achieve eradication rates of 92.5%.¹⁷ In an RCT of young Japanese patients, according to ITT and PP analyses, the eradication rates of PAM were 95.5% and 96.3%, respectively, while those of PAC were 67.0% and 66.7%, respectively.¹⁸ Therefore, it is recommended that in countries such as Japan, where the resistance to metronidazole is very low, metronidazole is used in the first-line treatment of HP infection, while in North America and Chile, where metronidazole resistance is relatively low (<20%), the PAM regimen may be more effective.^{19,20}

With the increase of clarithromycin resistance, levofloxacin plays an increasingly important role in first-line treatment. In the past decade, levofloxacin-based triple therapy has achieved acceptable efficacy and safety as a first-line treatment in different clinical trials. Unfortunately however, levofloxacin has also encountered drug resistance. A study has shown that the eradication rate of levofloxacin-based triple therapy is between 72% and 96%.¹⁵ The American Society of Gastroenterology suggests levofloxacin-based triple therapy as the first-line treatment for HP infection.⁶ However, in a retrospective observational study carried out in the USA comparing the eradication rate between the three first-line regimens, the eradication rate of levofloxacin-based triple therapy was considerably lower (49.2%) than that of clarithromycin-based triple therapy (78.3%).²¹ The difference in effectiveness may be due to differences in drug resistance for adults in different regions, with levofloxacin resistance rates of 14.1% in Europe (Western/Central and Southern Europe >20%; Northern European countries <10%), and 31.3% in North America.^{22,23} Therefore, it is

particularly important to establish a regional drug resistance database as soon as possible.

It is well known that in recent years, the resistance rates of clarithromycin, metronidazole, and levofloxacin are increasing globally, which greatly reduces the effectiveness of traditional PPI-based triple therapy in first-line treatment. Recently, a new triple therapy in the USA has made significant progress in clinical trials. The efficacy and safety of rifabutin-based triple therapy (RHB-105) were assessed in a three-phase, double-blind, clinical RCT involving 455 people. The experimental group was treated with amoxicillin (3g), omeprazole (120mg), and RHB-105 (150mg) for 14 days, while the control group was treated with the same doses of amoxicillin and omeprazole only. The ITT analysis revealed eradication rates in the RHB-105 and control groups of 83.8% and 57.7%, respectively ($p < 0.001$). The type and incidence of adverse events were similar, which may mean they used a small dose of RHB-105. Moreover, resistance to clarithromycin and metronidazole did not impact the effectiveness of the experimental group.²⁴ Compared with non-bismuth quadruple therapy, the mode of RHB-105 therapy administration is more concise and can improve patients' compliance to a certain extent. However, it also has some disadvantages: (a) the study did not include Asian patients who have a higher prevalence of poor CYP2C19 metabolizers; (b) serious adverse reactions may occur, such as myelosuppression; (c) with the increase of application, resistance to RHB-105 may be increased. Although it has an eradication rate of 83.8%, attention should also be paid to adverse reaction and drug resistance. If the resistance of RHB-105 increases, the treatment of other diseases, such as tuberculosis, will be affected. Whether the RHB-105 regimen can be used as the first-line regimen in empirical treatment remains to be discussed, and more clinical trials are required, including trials in other regions, with other ethnic groups, and with larger study populations.

Non-bismuth quadruple therapy

Non-bismuth quadruple therapy, which consists of treatment with a PPI and three antibiotics (clarithromycin, amoxicillin, and nitroimidazole) for 10–14 days, was designed to solve the problem of drug resistance. There are three types of non-bismuth quadruple therapy, that is, ST, CT, and HT.^{6,25} However, both the therapeutic efficacy of

these treatments and the prominent role of relieving antibiotic resistance in HP treatment have been widely doubted.²⁶ Resistance to metronidazole or clarithromycin affected the eradication rate of ST, while dual drug resistance decreased the eradication rate of CT. As a result, ST is gradually being abandoned, and the use of CT is also limited. Moreover, quadruple therapy generally has some disadvantages, such as intricate administration, many side effects, high cost, and poor patient compliance. Therefore, improved regimens have been studied.

ST and CT have achieved good results in some areas, which are more satisfactory than the standard triple therapy. Furthermore, the ideal duration of the treatment regimen has been confirmed to some extent. A large RCT in Myanmar has shown that ST and CT are both effective and have the exact same efficacy and safety. According to PP analysis, their eradication rates were 95% and 93%, respectively, and according to ITT analysis results, they were 79% and 82.5%, respectively.²⁷ Similarly, in Korea, a multicenter RCT involving 1141 people showed that in first-line treatment, the eradication rate of the 10-day CT regimen was significantly higher than that of the 7-day triple therapy regimen (ITT, 81.2% versus 63.9%; PP, 90.6% versus 71.4%); the eradication rate of the 10-day ST regimen was also better than that of the 7-day triple therapy regimen (ITT, 76.3% versus 63.9%; PP, 85.0% versus 71.4%), and there was no significant difference in adverse reactions among the three regimens.²⁸ In Egypt, a prospective study not only compared the efficacy between ST and standard triple treatment but also estimated the optimal duration of ST. Studies have shown that ST is superior to triple therapy, especially when ST lasts for 14 days (96.7% versus 90.7% versus 63.3%). Cost-benefit analyses showed that although the 14-day ST uses more drugs and lasts longer, it is the most cost effective.²⁹ A prospective study in Greek adult patients assessed the optimal cycle of CT. It was concluded that 10-day and 14-day continuous treatments were equally effective, and both achieved a high eradication rate (PP, >90%), but the 14-day regimen was more prone to causing side effects.³⁰ An RCT of 364 people, also in Greece, found that the duration of treatment affected neither efficacy nor safety, and the serious adverse reactions between them were similar (0.5% in the 10-day group versus 2.2% in the 14-day group; $p > 0.05$).³¹ Overall, they considered that the eradication rate of CT

lasting for only 10 days was acceptable, even in areas with high resistance to clarithromycin.

However, a study in India has shown that although the eradication rate of CT was higher than that of standard triple therapy (PP, 77.1% versus 58.3%), it still fell short of people's expectations. In first-line treatment, physicians aim to achieve an eradication rate of 90%; eradication rates below 80% are considered unacceptable.^{32,33} Similarly, a prospective trial in 228 Chinese children showed that CT and ST were not superior to triple therapy (84.6% versus 69.5% versus 74.1%).³⁴ The differences in the above results may be due to the different resistance of microorganisms to antibiotics. Strong evidence has indicated that clarithromycin or metronidazole single resistance affects the efficacy of ST, while it does not affect the efficacy of CT, but dual drug resistance affects the efficacy of the latter.³⁵⁻³⁷

On the premise of ensuring the effectiveness of the regimen, in order to minimize the number of tablets taken by patients every day, the concept of HT was put forward. HT combines the advantages of ST and CT. PPI and amoxicillin were used in the first 7 days, and metronidazole and clarithromycin were added in the latter 7 days. A study in Taiwan showed that in ITT and PP analyses, the eradication rates of combination therapy were 97.4% and 99.1%, respectively.³⁸ It is as effective as or better than 10-day ST, and similar to bismuth-containing therapy in effectiveness.³⁹⁻⁴¹ Even in areas with high drug resistance, HT is an efficient first-line therapy (ITT, 85.8%; PP, 90.2%), but clarithromycin and metronidazole dual resistance can significantly reduce the eradication rate (50%).⁴² HT also has drawbacks compared with other regimens, for example, a more complicated procedure and the addition of two drugs in the latter 7 days, which can lead to confusion in patients. Therefore, the concept of reverse HT has been put forward, which has proved to be equivalent to HT.⁴³ A recent RCT showed that the efficacy of reverse HT was similar to that of CT (ITT, 95.2% versus 93.5%; $p = 0.582$), but the incidence of adverse reactions was lower (20.2% versus 38.7%; $p = 0.001$).⁴⁴

BCQT

International guidelines recommend the use of BCQT that consists of PPI, bismuth salt,

tetracycline, and nitroimidazole for 10–14 days in areas with high resistance to clarithromycin and metronidazole.⁸ In recent years, BCQT has played an increasingly important role in first-line therapy because its efficacy is not affected by the resistance to clarithromycin, metronidazole, and levofloxacin, even the double resistance to clarithromycin and metronidazole did not affect the eradication rate.^{45,46} Nevertheless, this regimen also has its limitations. First, there are the common problems of quadruple therapy (such as complexity and poor compliance), and second, tetracycline is not widely available in many areas. In order to solve these problems, three-in-one capsules and many modified BCQTs (mBCQTs) have been proposed. Some mBCQTs have excellent efficacy and safety and are very promising as new first-line therapies.

In areas with high clarithromycin resistance, BCQT was more effective than PPI-based triple therapy, and the eradication rate of BCQT for 14 days was higher than that for 10 days.⁴⁷ In areas where clarithromycin resistance is high but dual resistance is low, BCQT is similar to CT in safety (56% *versus* 46.3%) and efficacy (>90%).⁴⁸ However, an RCT has shown that although the efficacy between them was similar (BCQT was slightly better than CT; ITT, 88.2% *versus* 79.4%), the rates of adverse reactions for BCQT were lower than those for CT (33.8% *versus* 51.5%; $p=0.037$).⁴⁹ This may be due to the use of high-dose tetracycline but reduced administration in this study (1000 mg bid). In any case, it is certain that they have a high eradication rate, but both studies have the limitations of small samples. In areas with high double drug resistance rates, the eradication rates of BCQT were higher than those of standard triple therapy, ST, and CT.³⁴

In order to simplify the administration procedure of traditional BCQT, a new kind of preparation, pylera, has been developed. Pylera is a three-in-one capsule containing bismuth subcitrate, tetracycline, and metronidazole. Pylera therapy has good efficacy and safety.⁵⁰ A systematic meta-analysis of 30 studies (6482 patients) analyzed the efficacy of pylera for different treatment periods. During first-line treatment, the eradication rate in ITT was 90% [95% confidence interval (CI), 87–92%; 21 studies; $I^2=88\%$].⁵¹ A retrospective study of 345 Italian immigrants showed that pylera achieved good eradication rates in

different patient populations (except in patients of African descent).⁵²

As a supplement to the treatment of HP infection, bismuth can increase the eradication rate, especially of clarithromycin-resistant strains. A meta-analysis of 3990 patients showed a risk ratio of 2.81 (95% CI, 2.03–3.89) for bismuth-containing therapy (excluding the standard BCQT), compared with 1.83 (95% CI, 1.57–2.13) for non-bismuth therapy.⁵³ Meanwhile, standard BCQT has some shortcomings: (a) the high cost of standard quadruple therapy; (b) complex regimens affecting compliance and eradication rates; (c) the low availability of tetracycline in some areas; (d) the high incidence of adverse reactions; (e) differences in the level of availability of antibiotics. Therefore, there are some mBCQTs which have PPI and bismuth but different types of antibiotics, duration of administration, or drug doses.^{54–56} Many studies have shown that these modified therapies are effective and safe (Table 1), and can be even as good as susceptibility-guided therapy. An RCT involving 382 patients in China showed that the eradication rates of susceptibility-guided therapy in ITT and PP analyses were 97.7% and 91.6%, respectively, while those of mBCQT (amoxicillin/metronidazole/PPI/bismuth) were 85.4% and 97.6%, respectively, indicating the former is not superior to the latter.⁴⁶ A multicenter RCT showed the eradication rate of mBCQT was not inferior to that of the standard BCQT (ITT, 82.8% *versus* 87.2%). Resistance to clarithromycin and metronidazole did not affect the efficacy of the therapy, and it could be used in areas with high drug resistance.⁵⁷ In order to solve the problem that tetracycline is generally difficult to obtain, mBCQT containing clarithromycin has been recommended in China. Since its use, the recommended dose of clarithromycin has been 500 mg, but in this trial, the effects of half doses of clarithromycin were found to be equivalent to those of standard doses (PP, 91% *versus* 91.2%), with a significantly lower incidence of adverse reactions (34.29% *versus* 54.21%; $p=0.004$) and lower cost.⁵⁸ In another study, the semisynthetic tetracycline minocycline, which has the same mechanism as tetracycline, was chosen to replace tetracycline. Minocycline and metronidazole or amoxicillin had better eradication rates, and the former caused fewer side effects. The minocycline/amoxicillin regimen achieved higher eradication rates than the amoxicillin/metronidazole regimen (89.5% *versus* 76.8%; $p<0.05$).⁵⁹ Other studies have also

Table 1. Studies of modified bismuth-containing quadruple regimens for *H. pylori* eradication published in or after January 2019.

Country	Sample size	PPI	Bismuth	Antibiotics	Treatment duration	Eradication rates	AEs	Reference
China	382	Esomeprazole 20 mg bid	220 mg bid	AMO 1 g tid MET 400 mg tid	14 days	ITT, 97.6% PP, 85.4%	12.5%	Mateo <i>et al.</i> ⁵⁴
Korea	233	Rabeprazole 20 mg bid	300 mg qid	AMO 1 g tid MET 500 mg tid	14 days	ITT, 87.2% PP, 96.2%	29.9%	Graham and Lee ⁵⁵
China	210	Esomeprazole 20 mg bid	600 mg bid	AMO 1 g bid CLR 250 mg bid	14 days	ITT, 86.67% PP, 91%	34.29%	Liang <i>et al.</i> ⁵⁶
China	360	Rabeprazole 10 mg bid	220 mg bid	MIN 1 g bid AMO 1 g bid	14 days	ITT, 85.7% PP, 89.5%	30.0%	Bang <i>et al.</i> ⁵⁷
		Rabeprazole 10 mg bid	220 mg bid	MIN 1 g bid MET 400 mg tid	14 days	ITT, 77.1% PP, 84.3%	37.5%	
		Rabeprazole 10 mg bid	220 mg bid	AMO 1 g bid CLR 500 mg bid	14 days	ITT, 71.7% PP, 76.8%	40.0%	
Thailand	100	Rabeprazole 60 mg qid	1048 mg qid	LVX 750 mg qid CLR-MR 1 g qid	7 days	84%	–	Lu <i>et al.</i> ⁵⁸
		Rabeprazole 60 mg qid	1048 mg qid	LVX 750 mg qid CLR-MR 1 g qid	14 days	94%	–	
China	115	Rabeprazole 10 mg bid	220 mg bid	AMO 1 g bid DOX 100 mg bid	14 days	ITT, 89.8% PP, 93.8%	6.8%	Zhang <i>et al.</i> ⁵⁹
Italy	40	Esomeprazole 40 mg bid	–	AMO 1 g bid pylera 3 tablets qid	The first 5 days, the second 5 days	ITT, 100% PP, 100%	12.8%	Song <i>et al.</i> ⁶⁰

AE, adverse event; AMO, amoxicillin; bid, twice a day; CLR, clarithromycin; CLR-MR, clarithromycin-modified release; DOX, doxycycline; ITT, intention-to-treat analysis; LVX, levofloxacin; MET, metronidazole; MIN, minocycline; PP, per-protocol analysis; PPI, proton pump inhibitor; qid, four times a day; tid, three times a day.

obtained similar results, in which the eradication rate of the rabeprazole, minocycline, amoxicillin, and bismuth regimen is 87.5%, and the esomeprazole, minocycline, metronidazole, and bismuth regimen is 85.5%.^{60,61} However, there are so few studies on minocycline that the results are not sufficiently convincing and we need further research. In another study, the administration procedure was simplified, and mBCQT (levofloxacin/clarithromycin-modified release) was given once a day. It was found that the eradication rate of the 14-day regimen was 94%, regardless of whether the HP strain was clarithromycin resistant, and a 100% eradication rate was obtained in levofloxacin-sensitive bacteria.⁶² The doxycycline/amoxicillin/PPI/bismuth regimen was also considered as the first-line empirical therapy.⁶³ In a recent prospective trial, a 10-day bismuth-containing hybrid

regimen was composed of PPI, amoxicillin, and pylera, which surprisingly achieved an eradication rate of 100% in both ITT and PP analyses.⁶⁴

Dual therapy

Dual therapy, which refers to the use of only PPI and amoxicillin to eradicate HP, has not yet been recognized as first-line therapy and is currently recommended as a rescue regimen in international guidelines.⁶ Successful eradication was first reported in 1989, and since then, the regime's effectiveness has been controversial, which may be related to the total dose, the frequency of administration, the duration of amoxicillin treatment, and whether a high pH can be stably maintained in the stomach. In general, high-dose dual therapy (HDDT) can increase the eradication

Table 2. Studies of modified bismuth-containing quadruple regimens for *H. pylori* eradication published in or after January 2019.

Country	Sample Size	PPI	Amoxicillin	Treatment duration	Eradication rates	AEs	Reference
China (Taiwan)	240	Esomeprazole 40 mg tid	750 mg qid	14 days	ITT, 91.7% PP, 95.7%	9.6%	Auttajaroon <i>et al.</i> ⁶²
China	208	Esomeprazole 20 mg qid	750 mg qid	10 days	ITT, 79.8% PP, 81.3%	5.9%	Gu <i>et al.</i> ⁶³
		Esomeprazole 20 mg tid	1000 mg tid	14 days	ITT, 83.5% PP, 86.4%	5.0%	
China	232	Esomeprazole 20 mg qid	750 mg qid	14 days	ITT, 87.9% PP, 91.1%	6.3%	Gao <i>et al.</i> ⁶⁵
Turkey	150	Rabeprazole 20 mg tid	1000 mg tid	14 days	PP, 91.3%	0%	Tai <i>et al.</i> ⁶⁶

AE, adverse event; ITT, intention-to-treat analysis; PP, per-protocol analysis; PPI, proton pump inhibitor; qid, four times a day; tid, three times a day.

rate in patients given treatment of sufficient dosage and duration. However, the optimal dosage and course of treatment need to be confirmed.

In contrast to previous meta-analyses, a recent meta-analysis involving 12 RCTs (2249 patients) showed that in first-line treatment, HDDT had the same efficacy (ITT, 83.2% *versus* 85.3%) and compliance (94.3% *versus* 93.5%) as the mainstream therapy recommended in the guidelines, with fewer side effects (12.9% *versus* 28%).⁶⁵ In view of the fact that the resistance rate of amoxicillin in various places is still low⁵ and HDDT has high eradication rates, few side effects, and a simple mode of drug administration, some recent studies have suggested that HDDT can be used as a first-line treatment. The eradication rate of HDDT (esomeprazole 40 mg bid, amoxicillin 750 mg four times a day (qid) for 14 days) in a prospective RCT in Taiwan was 91.7% in ITT analysis, equivalent to that of non-bismuth quadruple therapy.⁶⁶ In another study, the eradication rate of the same regimen was only 79.8% if it lasted for 10 days, while if amoxicillin was changed to 3 g/day three times a day (tid), successful eradication rates could be achieved (ITT, 83.5%).⁶⁷ Smoking and bismuth addition could affect the effectiveness of the regimen.⁶⁸ A study in China has shown that modified dual therapy is as effective as BCQT (ITT, 87.9% *versus* 89.7%), and the incidence and cost of adverse reactions are lower than those of the latter.⁶⁹ Another HDDT with rabeprazole in Turkey also achieved a satisfactory eradication rate of 91.3% (Table 2).⁷⁰ More large-scale clinical studies are needed to formally promote HDDT

into first-line therapy, especially in different populations, and to determine the types of PPI that can be used, the drug dosages, and the optimal frequency of administration.

Patients with penicillin allergy

As penicillin is the most common drug that can elicit allergic reactions (about 5–10%), a few studies have evaluated the efficacy and safety of first-line HP therapy in patients with penicillin allergy.^{71,72} As patients are allergic to penicillin, none of the regimens including amoxicillin can be used, so triple therapy consisting of PPI, clarithromycin, and metronidazole is usually the first choice; another option is the classic BCQT. A European study involving 1048 patients showed that classic BCQT seemed to be the better choice in first-line treatment (91% *versus* 69%; $p < 0.001$);⁷³ unfortunately we do not know the duration of the two regimens in this study. The number of patients included in other articles was not very large, and most regimens lasted for 7 days, which obviously is considered to be not enough. However, another study has suggested that the incidence of adverse reactions to this regimen is high, especially in women.⁷⁴ In order to avoid the problem that tetracycline is not available in some areas, a prospective study proposed a cefuroxime/levofloxacin/PPI/bismuth regimen with satisfactory effectiveness and safety (ITT, 85.5%; adverse events, 21.3%). In this study, the resistance rates of cefuroxime and levofloxacin were 4.6% and 40.0%, respectively.⁷⁵

Vonoprazan

Vonoprazan, a new type of oral acid inhibitor, is an extraordinarily promising drug that was approved for use in Japan in 2015.⁷⁶ It is a reversible H⁺-K⁺ATPase inhibitor with faster, stronger, and longer-lasting acid inhibitory effects than PPIs.^{77–79} Most studies on vonoprazan were focused on triple therapy, and most were carried out in Japan. Recently, there have been some studies of vonoprazan-based dual treatment. In order to make better use of vonoprazan, trials need to be conducted outside East Asia and compared with PPIs in different regimens (such as CT, ST, and bismuth-containing therapy).

A meta-analysis that included only RCTs showed that triple therapy using vonoprazan as an alternative to PPI had a significantly higher eradication rate (91.4% versus 74.8%) and fewer adverse reactions (32.7% versus 40.5%).⁸⁰ A large RCT in Japan compared the efficacy and safety between vonoprazan plus low-dose amoxicillin and vonoprazan triple therapy, and reported eradication rates of 84.5% and 89.2%, respectively, in ITT analysis, and 87.1% and 90.2%, respectively, in PP analysis.⁸¹ The regimen of vonoprazan plus low-dose amoxicillin achieved an eradication rate between 80% and 90%, which may be related to the fact that the course of treatment of the regimen lasted only 7 days and the dose of amoxicillin, and further trials are needed to determine a more appropriate course and dose. Clarithromycin may have no additional effect in first-line treatment when using vonoprazan. No significant difference was observed in the eradication rate between vonoprazan and vonoprazan plus clarithromycin regimens (85–90%) or between clarithromycin-resistant and -sensitive strains (ITT, 85% versus 87.6%; $p=0.7272$).^{81–83} The use of vonoprazan can increase the eradication rate of HP, but this effect is more obvious in young people; the eradication rate in elderly patients is significantly lower than that in young patients; the efficacy and safety in children are not clear.^{84,85}

Conclusion

This review summarizes the current situation and progress of first-line treatment of HP. To overcome the general increase in antibiotic resistance globally, many studies have proposed good improvements on the basis of the treatment recommended by international guidelines. These improved methods often achieve good effectiveness and safety by

changing the type of antibiotics and the frequency, sequence, and dose of administration. The most fundamental approach remains personalized treatment based on drug sensitivity tests as studies have shown that triple therapy is effective against sensitive bacteria even in areas of high drug resistance. In order to solve the problem of antibiotic resistance, we not only need to avoid the misuse of antibiotics, develop new drugs, and propose new treatment regimens, but also develop new techniques to detect drug sensitivity.

Authors' note

Caiqi Liu and Jiaqi Shi are also affiliated to Key Laboratories of Molecular Oncology of Heilongjiang Province, Harbin, China.

Acknowledgements

We thank LetPub (www.letpub.com) for linguistic assistance during the preparation of this manuscript.

Funding

The authors disclosed receipt of the following financial support for the research, authorship, and/or publication of this article: National Natural Science Foundation of China (NO.81872435, NO.81672930, No.U20A20377) and the Provincial Natural Science Foundation Outstanding Youth Project (JQ2019H003).

Conflict of interest statement

The authors declare that there is no conflict of interest.

ORCID iD

yuan Wang  <https://orcid.org/0000-0003-2210-6183>

Reference

1. Alzahrani S, Lina TT, Gonzalez J, *et al.* Effect of *Helicobacter pylori* on gastric epithelial cells. *World J Gastroenterol* 2014; 20: 12767–12780.
2. Malfertheiner P, Selgrad M, Wex T, *et al.* Efficacy, immunogenicity, and safety of a parenteral vaccine against *Helicobacter pylori* in healthy volunteers challenged with a Cag-positive strain: a randomised, placebo-controlled phase 1/2 study. *Lancet Gastroenterol Hepatol* 2018; 3: 698–707.
3. Herardi R, Syam AF, Simadibrata M, *et al.* Comparison of 10-day course of triple therapy

- versus 14-day course for eradication of *Helicobacter pylori* infection in an Indonesian population: double-blinded randomized clinical trial. *Asian Pac J Cancer Prev* 2020; 21: 19–24.
4. Zou Y, Qian X, Liu X, *et al.* The effect of antibiotic resistance on *Helicobacter pylori* eradication efficacy: a systematic review and meta-analysis. *Helicobacter* 2020; 25: e12714.
 5. Savoldi A, Carrara E, Graham DY, *et al.* Prevalence of antibiotic resistance in *Helicobacter pylori*: a systematic review and meta-analysis in World Health Organization Regions. *Gastroenterology* 2018; 155: 1372–1382.e17.
 6. Chey WD, Leontiadis GI, Howden CW, *et al.* ACG clinical guideline: treatment of *Helicobacter pylori* infection. *Am J Gastroenterol* 2017; 112: 212–239.
 7. Fallone CA, Chiba N, van Zanten SV, *et al.* The Toronto consensus for the treatment of *Helicobacter pylori* infection in adults. *Gastroenterology* 2016; 151: 51–69.e14.
 8. Malfertheiner P, Megraud F, O’Morain CA, *et al.* Management of *Helicobacter pylori* infection – the Maastricht V/Florence Consensus Report. *Gut* 2017; 66: 6–30.
 9. Dang BN and Graham DY. *Helicobacter pylori* infection and antibiotic resistance: a WHO high priority? *Nat Rev Gastroenterol Hepatol* 2017; 14: 383–384.
 10. Shiotani A, Lu H, Dore MP, *et al.* Treating *Helicobacter pylori* effectively while minimizing misuse of antibiotics. *Cleve Clin J Med* 2017; 84: 310–318.
 11. Lee JW, Kim N, Nam RH, *et al.* Favorable outcomes of culture-based *Helicobacter pylori* eradication therapy in a region with high antimicrobial resistance. *Helicobacter* 2019; 24: e12561.
 12. Choi YI, Chung JW, Park DK, *et al.* Tailored eradication vs empirical bismuth-containing quadruple therapy for first-line *Helicobacter pylori* eradication: a comparative, open trial. *World J Gastroenterol* 2019; 25: 6743–6751.
 13. Farup PG, Lange OJ, Tholfsen J, *et al.* The effect of *Helicobacter pylori* retreatment with ranitidine bismuth citrate, clarithromycin, and metronidazole depends on the first-line therapy. *J Clin Gastroenterol* 2002; 35: 379–382.
 14. Sezgin O, Aydin MK, Ozdemir AA, *et al.* Standard triple therapy in *Helicobacter pylori* eradication in Turkey: systematic evaluation and meta-analysis of 10-year studies. *Turk J Gastroenterol* 2019; 30: 420–435.
 15. Seven G, Cinar K, Yakut M, *et al.* Assessment of *Helicobacter pylori* eradication rate of triple combination therapy containing levofloxacin. *Turk J Gastroenterol* 2011; 22: 582–586.
 16. Chang YW, Ko WJ, Oh CH, *et al.* Clarithromycin resistance and female gender affect *Helicobacter pylori* eradication failure in chronic gastritis. *Korean J Intern Med* 2019; 34: 1022–1029.
 17. Murata M, Sugimoto M, Mizuno H, *et al.* Clarithromycin versus metronidazole in first-line *Helicobacter pylori* triple eradication therapy based on resistance to antimicrobial agents: meta-analysis. *J Clin Med* 2020; 9: 543.
 18. Mabe K, Okuda M, Kikuchi S, *et al.* Randomized controlled trial: PPI-based triple therapy containing metronidazole versus clarithromycin as first-line treatment for *Helicobacter pylori* in adolescents and young adults in Japan. *J Infect Chemother* 2018; 24: 538–543.
 19. Morse AL, Goodman KJ, Munday R, *et al.* A randomized controlled trial comparing sequential with triple therapy for *Helicobacter pylori* in an Aboriginal community in the Canadian North. *Can J Gastroenterol* 2013; 27: 701–706.
 20. Oth L, Wilson M, Fernández H, *et al.* Isolation of *Helicobacter pylori* in gastric mucosa and susceptibility to five antimicrobial drugs in Southern Chile. *Braz J Microbiol* 2011; 42: 442–447.
 21. Tariq H, Patel H, Kamal MU, *et al.* Reevaluation of the efficacy of first line regimen for *Helicobacter pylori*. *Clin Exp Gastroenterol* 2020; 13: 25–33.
 22. Shiota S, Reddy R, Alsarraj A, *et al.* Antibiotic resistance of *Helicobacter pylori* among male United States Veterans. *Clin Gastroenterol Hepatol* 2015; 13: 1616–1624.
 23. Megraud F, Coenen S, Versporten A, *et al.* *Helicobacter pylori* resistance to antibiotics in Europe and its relationship to antibiotic consumption. *Gut* 2013; 62: 34–42.
 24. Graham DY, Canaan Y, Maher J, *et al.* Rifabutin-based triple therapy (RHB-105) for *Helicobacter pylori* eradication: a double-blind, randomized, controlled trial. *Ann Intern Med* 2020; 172: 795–802.
 25. Mahachai V, Vilaichone RK, Pittayanon R, *et al.* *Helicobacter pylori* management in ASEAN: the Bangkok consensus report. *J Gastroenterol Hepatol* 2018; 33: 37–56.
 26. Liou JM, Chen CC, Chang CM, *et al.* Long-term changes of gut microbiota, antibiotic resistance, and metabolic parameters after *Helicobacter pylori*

- eradication: a multicentre, open-label, randomised trial. *Lancet Infect Dis* 2019; 19: 1109–1120.
27. Myint NPST, Zaw TT, Sain K, *et al.* Sequential *Helicobacter pylori* eradication therapy in Myanmar; a randomized clinical trial of efficacy and tolerability. *J Gastroenterol Hepatol* 2019; 35: 617–623.
 28. Kim BJ, Lee H, Lee YC, *et al.* Ten-day concomitant, 10-day sequential, and 7-day triple therapy as first-line treatment for *Helicobacter pylori* infection: a nationwide randomized trial in Korea. *Gut Liver* 2019; 13: 531–540.
 29. Farhoud NS, Ibrahim OM and Ezzat SE. Efficacy and cost-effectiveness comparison of 10-day, 14-day sequential versus 14-day triple therapies for treating *Helicobacter pylori* infection in Egyptian patients. *J Clin Gastroenterol* 2020; 54: 806–812.
 30. Kapizioni C, Koutoufaris G, Ntoui V, *et al.* Optimal duration of concomitant nonbismuth quadruple therapy as first-line therapy for *Helicobacter pylori*: a prospective, open-label, comparative study. *Eur J Gastroenterol Hepatol* 2019; 31: 1206–1210.
 31. Apostolopoulos P, Ekmektzoglou K, Georgopoulos S, *et al.* 10-day versus 14-day quadruple concomitant nonbismuth therapy for the treatment of *Helicobacter pylori* infection: results from a randomized prospective study in a high clarithromycin resistance country. *J Clin Gastroenterol* 2020; 54: 522–527.
 32. Graham DY, Lee YC and Wu MS. Rational *Helicobacter pylori* therapy: evidence-based medicine rather than medicine-based evidence. *Clin Gastroenterol Hepatol* 2014; 12: 177–186.e173.
 33. Malfertheiner P, Megraud F, O’Morain C, *et al.* Current concepts in the management of *Helicobacter pylori* infection: the Maastricht III Consensus Report. *Gut* 2007; 56: 772–781.
 34. Zhou Y, Ye Z, Wang Y, *et al.* Comparison of four different regimens against *Helicobacter pylori* as a first-line treatment: a prospective, cross-sectional, comparative, open trial in Chinese children. *Helicobacter* 2020; 25: e12679.
 35. Yuan Y, Ford AC, Khan KJ, *et al.* Optimum duration of regimens for *Helicobacter pylori* eradication. *Cochrane Database Syst Rev* 2013; CD008337.
 36. Fallone CA, Moss SF and Malfertheiner P. Reconciliation of recent *Helicobacter pylori* treatment guidelines in a time of increasing resistance to antibiotics. *Gastroenterology* 2019; 157: 44–53.
 37. Georgopoulos SD, Xirouchakis E, Martinez-Gonzales B, *et al.* Randomized clinical trial comparing ten day concomitant and sequential therapies for *Helicobacter pylori* eradication in a high clarithromycin resistance area. *Eur J Intern Med* 2016; 32: 84–90.
 38. Hsu PI, Wu DC, Wu JY, *et al.* Modified sequential *Helicobacter pylori* therapy: proton pump inhibitor and amoxicillin for 14 days with clarithromycin and metronidazole added as a quadruple (hybrid) therapy for the final 7 days. *Helicobacter* 2011; 16: 139–145.
 39. Sardarian H, Fakheri H, Hosseini V, *et al.* Comparison of hybrid and sequential therapies for *Helicobacter pylori* eradication in Iran: a prospective randomized trial. *Helicobacter* 2013; 18: 129–134.
 40. Hsu PI, Tsay FW, Graham DY, *et al.* Equivalent efficacies of reverse hybrid and bismuth quadruple therapies in eradication of *Helicobacter pylori* Infection in a randomized controlled trial. *Clin Gastroenterol Hepatol* 2018; 16: 1427–1433.
 41. Hsu P-I, Lin P-C and Graham DY. Hybrid therapy for *Helicobacter pylori* infection: a systemic review and meta-analysis. *World J Gastroenterol* 2015; 21: 12954–12962.
 42. Georgopoulos SD, Papastergiou V, Martinez-Gonzalez B, *et al.* Hybrid therapy as first-line regimen for *Helicobacter pylori* eradication in a high clarithromycin resistance area: a prospective open-label trial. *Ann Gastroenterol* 2018; 31: 205–210.
 43. Lin T-F, Wu D-C, Tsay F-W, *et al.* Reverse hybrid therapy achieves a similar eradication rate as standard hybrid therapy for *Helicobacter pylori* infection. *J Chin Med Assoc* 2020; 83: 233–237.
 44. Hsu P-I, Tsay F-W, Kao JY, *et al.* Equivalent efficacies of reverse hybrid and concomitant therapies in first-line treatment of *Helicobacter pylori* infection. *J Gastroenterol Hepatol* 2020; 35: 1731–1737.
 45. Ko SW, Kim YJ, Chung WC, *et al.* Bismuth supplements as the first-line regimen for *Helicobacter pylori* eradication therapy: systemic review and meta-analysis. *Helicobacter* 2019; 24: e12565.
 46. Chen Q, Long X, Ji Y, *et al.* Randomised controlled trial: susceptibility-guided therapy versus empiric bismuth quadruple therapy for first-line *Helicobacter pylori* treatment. *Aliment Pharmacol Ther* 2019; 49: 1385–1394.
 47. Alsamman MA, Vecchio EC, Shawwa K, *et al.* Retrospective analysis confirms tetracycline

- quadruple as best *Helicobacter pylori* regimen in the USA. *Dig Dis Sci* 2019; 64: 2893–2898.
48. Macias-Garcia F, Baston-Rey I, de la Iglesia-Garcia D, *et al.* Bismuth-containing quadruple therapy versus concomitant quadruple therapy as first-line treatment for *Helicobacter pylori* infection in an area of high resistance to clarithromycin: a prospective, cross-sectional, comparative, open trial. *Helicobacter* 2019; 24: e12546.
 49. Kim SJ, Chung J-W, Woo HS, *et al.* Two-week bismuth-containing quadruple therapy and concomitant therapy are effective first-line treatments for *Helicobacter pylori* eradication: a prospective open-label randomized trial. *World J Gastroenterol* 2019; 25: 6790–6798.
 50. Castro Fernández M, Romero García T, Keco Huerga A, *et al.* Compliance, adverse effects and effectiveness of first line bismuth-containing quadruple treatment (Pylera®) to eradicate *Helicobacter pylori* infection in 200 patients. *Rev Esp Enferm Dig* 2019; 111: 467–470.
 51. Nyssen OP, McNicholl AG and Gisbert JP. Meta-analysis of three-in-one single capsule bismuth-containing quadruple therapy for the eradication of *Helicobacter pylori*. *Helicobacter* 2019; 24: e12570.
 52. Fiorini G, Saracino IM, Zullo A, *et al.* Antibiotic resistance and therapy for *H. pylori* infection in immigrant patients treated in Italy. *J Clin Med* 2020; 9: 1299.
 53. Ko SW, Kim Y-J, Chung WC, *et al.* Bismuth supplements as the first-line regimen for *Helicobacter pylori* eradication therapy: systemic review and meta-analysis. *Helicobacter* 2019; 24: e12565.
 54. Mateo JF, Gil-Guillen VF, Mateo E, *et al.* Multifactorial approach and adherence to prescribed oral medications in patients with type 2 diabetes. *Int J Clin Pract* 2006; 60: 422–428.
 55. Graham DY and Lee SY. How to effectively use bismuth quadruple therapy: the good, the bad, and the ugly. *Gastroenterol Clin North Am* 2015; 44: 537–563.
 56. Liang X, Xu X, Zheng Q, *et al.* Efficacy of bismuth-containing quadruple therapies for clarithromycin-, metronidazole-, and fluoroquinolone-resistant *Helicobacter pylori* infections in a prospective study. *Clin Gastroenterol Hepatol* 2013; 11: 802–807.e1.
 57. Bang CS, Lim H, Jeong HM, *et al.* Amoxicillin or tetracycline in bismuth-containing quadruple therapy as first-line treatment for *Helicobacter pylori* infection. *Gut Microbes* 2020; 11: 1314–1323.
 58. Lu B, Wang J, Li J, *et al.* Half-dose clarithromycin-containing bismuth quadruple therapy is effective and economical in treating *Helicobacter pylori* infection: a single-center, open-label, randomized trial. *Helicobacter* 2019; 24: e12566.
 59. Zhang L, Lan Y, Wang Q, *et al.* Application of minocycline-containing bismuth quadruple therapies as first-line regimens in the treatment of *Helicobacter pylori*. *Gastroenterol Res Pract* 2019; 2019: 9251879.
 60. Song Z, Suo B, Zhang L, *et al.* Rabeprazole, minocycline, amoxicillin, and bismuth as first-line and second-line regimens for *Helicobacter pylori* eradication. *Helicobacter* 2016; 21: 462–470.
 61. Song ZQ and Zhou LY. Esomeprazole, minocycline, metronidazole and bismuth as first-line and second-line regimens for *Helicobacter pylori* eradication. *J Dig Dis* 2016; 17: 260–267.
 62. Auttajaron J, Vilaichone RK, Chotivitayatarakorn P, *et al.* Once-daily rabeprazole, levofloxacin, clarithromycin-MR, and bismuth for *Helicobacter pylori* eradication: a randomized study of 7 or 14 days (ONCE study). *Helicobacter* 2019; 24: e12615.
 63. Gu L, Li S, He Y, *et al.* Bismuth, rabeprazole, amoxicillin, and doxycycline as first-line *Helicobacter pylori* therapy in clinical practice: a pilot study. *Helicobacter* 2019; 24: e12594.
 64. De Francesco V. A novel hybrid first-line therapy for *H. pylori* eradication: results of a pilot study. *J Gastrointest Liver Dis* 2019; 28: 129–130.
 65. Gao C-P, Zhang D, Zhang T, *et al.* PPI-amoxicillin dual therapy for *Helicobacter pylori* infection: an update based on a systematic review and meta-analysis. *Helicobacter* 2020; 25: e12692.
 66. Tai WC, Liang CM, Kuo CM, *et al.* A 14 day esomeprazole- and amoxicillin-containing high-dose dual therapy regimen achieves a high eradication rate as first-line anti-*Helicobacter pylori* treatment in Taiwan: a prospective randomized trial. *J Antimicrob Chemother* 2019; 74: 1718–1724.
 67. Zhang Y, Zhu YJ, Zhao Z, *et al.* Efficacy of modified esomeprazole-amoxicillin dual therapies for *Helicobacter pylori* infection: an open-label, randomized trial. *Eur J Gastroenterol Hepatol* 2020; 32: 563–568.
 68. Yu L, Luo L, Long X, *et al.* High-dose PPI-amoxicillin dual therapy with or without bismuth for first-line *Helicobacter pylori* therapy: a randomized trial. *Helicobacter* 2019; 24: e12596.

69. Yang J, Zhang Y, Fan L, *et al.* Eradication efficacy of modified dual therapy compared with bismuth-containing quadruple therapy as a first-line treatment of *Helicobacter pylori*. *Am J Gastroenterol* 2019; 114: 437–445.
70. Ozturk K, Kurt O, Celebi G, *et al.* High-dose dual therapy is effective as first-line treatment for *Helicobacter pylori* infection. *Turk J Gastroenterol* 2020; 31: 234–238.
71. Macy E. Penicillin and beta-lactam allergy: epidemiology and diagnosis. *Curr Allergy Asthma Rep* 2014; 14: 476.
72. Castells M, Khan DA and Phillips EJ. Penicillin allergy. *N Engl J Med* 2019; 381: 2338–2351.
73. Nyssen OP, Pérez-Aisa A, Tepes B, *et al.* *Helicobacter pylori* first-line and rescue treatments in patients allergic to penicillin: experience from the European Registry on H pylori management (Hp-EuReg). *Helicobacter* 2020; 25: e12686.
74. Gao W, Zheng SH, Cheng H, *et al.* [Tetracycline and metronidazole based quadruple regimen as first line treatment for penicillin allergic patients with *Helicobacter pylori* infection]. *Zhonghua Yi Xue Za Zhi* 2019; 99: 1536–1540.
75. Song Z, Fu W and Zhou L. Cefuroxime, levofloxacin, esomeprazole, and bismuth as first-line therapy for eradicating *Helicobacter pylori* in patients allergic to penicillin. *BMC Gastroenterol* 2019; 19: 132.
76. Hori Y, Imanishi A, Matsukawa J, *et al.* 1-[5-(2-Fluorophenyl)-1-(pyridin-3-ylsulfonyl)-1H-pyrrol-3-yl]-N-methylmethanamine monofumarate (TAK-438), a novel and potent potassium-competitive acid blocker for the treatment of acid-related diseases. *J Pharmacol Exp Ther* 2010; 335: 231–238.
77. Sakurai Y, Mori Y, Okamoto H, *et al.* Acid-inhibitory effects of vonoprazan 20 mg compared with esomeprazole 20 mg or rabeprazole 10 mg in healthy adult male subjects – a randomised open-label cross-over study. *Aliment Pharmacol Ther* 2015; 42: 719–730.
78. Sakurai Y, Nishimura A, Kennedy G, *et al.* Safety, tolerability, pharmacokinetics, and pharmacodynamics of single rising TAK-438 (vonoprazan) doses in healthy male Japanese/non-Japanese subjects. *Clin Transl Gastroenterol* 2015; 6: e94.
79. Echizen H. The first-in-class potassium-competitive acid blocker, vonoprazan fumarate: pharmacokinetic and pharmacodynamic considerations. *Clin Pharmacokinet* 2016; 55: 409–418.
80. Lyu Q-J, Pu Q-H, Zhong X-F, *et al.* Efficacy and safety of vonoprazan-based versus proton pump inhibitor-based triple therapy for *Helicobacter pylori* eradication: a meta-analysis of randomized clinical trials. *Biomed Res Int* 2019; 2019: 9781212.
81. Suzuki S, Gotoda T, Kusano C, *et al.* Seven-day vonoprazan and low-dose amoxicillin dual therapy as first-line *Helicobacter pylori* treatment: a multicentre randomised trial in Japan. *Gut* 2020; 69: 1019–1026.
82. Horie R, Handa O, Ando T, *et al.* *Helicobacter pylori* eradication therapy outcome according to clarithromycin susceptibility testing in Japan. *Helicobacter* 2020; 25: e12698.
83. Furuta T, Yamada M, Kagami T, *et al.* Dual therapy with vonoprazan and amoxicillin is as effective as triple therapy with vonoprazan, amoxicillin and clarithromycin for eradication of *Helicobacter pylori*. *Digestion* 2020; 101: 743–751.
84. Mori H, Suzuki H, Omata F, *et al.* Current status of first- and second-line *Helicobacter pylori* eradication therapy in the metropolitan area: a multicenter study with a large number of patients. *Therap Adv Gastroenterol* 2019; 12: 1756284819858511.
85. Kusunoki M, Yuki M, Ishitobi H, *et al.* Effect of age on effectiveness of vonoprazan in triple therapy for *Helicobacter pylori* eradication. *Intern Med* 2019; 58: 1549–1555.